


3-8-2023





































Page 1 of 8  

Final Principles of Agreement 
(version 7, 21-March-2022) 

 
Introduction and Background 

Through its work on the Paradise Sewer Project (Project), the Town of Paradise (Town) has identified 
a connection to the Chico Water Pollution Control Plant (WPCP) as its preferred alternative for 
wastewater treatment and disposal, and has approached the City of Chico (City) to explore the 
feasibility of such a connection.  The Councils of the Town of Paradise and City of Chico have formed 
a Sewer Regionalization Project Advisory Committee (Committee) as a mechanism for exploring this 
proposal.  The Central Valley Regional Water Quality Control Board (Regional Board) has agreed to 
[...]
The Headworks facility was designed for 15 mgd buildout condition (which had an associated 
peak flow of 37.5 mgd when the facility was constructed); with two mechanical bar screens 
designed for a peak flow of 19 mgd each and two grit chambers designed for a peak flow of 
20 mgd each. 

To meet the projected peak flows, a third mechanical barscreen will be needed (replacing the 
manual bar rack that is currently installed in the third screen channel) by 2054. 

3.3.2   Primary Treatment 

From the Parshall flume, water flows through a 5-foot-wide rectangular concrete box channel 
that reduces to a 4-foot-wide rectangular channel before Primary Clarifier No. 1. The channel 
then reduces to a 3-foot-wide rectangular channel before Primary Clarifier No. 2, with channel 
width remaining at 3-feet for the rest of the influent channel.  

Transition concrete channels split the flow from the influent channel to the three primary 
clarifiers. The effluent from the primary clarifiers is routed to the Primary Effluent Lift Station via 
a 4-foot-wide concrete channel. From this location, the flow is pumped to the Plant 2 secondary 
treatment train. 

3.3.3   Primary Effluent Pumping 

The Primary Effluent Lift Station contains four vertical turbine pumps, with three pumps rated at 
6,600 gallons per minute (gpm) at 30 feet of head and the fourth pump rated at 6,800 gpm at 
50 feet of head. This station has a current total capacity of 34.5 mgd and a firm capacity of 
28.5 mgd for the pumps. The force main between the Primary Effluent Lift Station and the 
aeration tanks has a capacity of 24.0 mgd. The capacity of this station can be extended with the 
installation of a parallel force main between the Primary Effluent Lift Station and the aeration 

Exhibit 4 - Regionalization Planning Report



CITY OF CHICO | REGIONALIZATION PLANNING REPORT FOR THE PARADISE SEWER PROJECT 

3-16 | MAY 2022  FIN AL

tanks and with modifications to the existing Primary Effluent Lift Station to allow the installation 
of another pump.  

With a firm capacity of 19,800 gpm (28.5 mgd) for the pumps and 24.0 mgd for the force main, 
the Primary Effluent Lift station has sufficient hydraulic capacity for the projected AAF flow of 
17.1 mgd, but not enough capacity for the projected peak hour wet weather flow of 39.6 mgd. 

To meet peak flow projections summarized herein, the parallel force main will be needed by 
2038 and an additional pump will be needed at the Primary Effluent Pump Station by 2054.  

3.3.4   Secondary Treatment and Disinfection  

The Primary Effluent Lift Station pumps primary effluent to the influent channel of Aeration 
Tank Nos. 3, 4, 5, and 6. Return activated sludge (RAS) can be mixed with the primary effluent at 
this point or added directly to each aeration tank. Mixed liquor exiting from the four aeration 
tanks enters the Mixed Liquor Splitter Box where the flow is currently split into three streams. 
The flows are transported to Secondary Clarifier Nos. 3, 4, and 5 through three 36-inch pipes. 
Effluent from the three secondary clarifiers is combined in two 36-inch pipes that combine into a 
48-inch pipe before it enters Chlorine Contact Basin Nos. 3 and 4. After passing through the flash 
mixer, the flow is split between the two chlorine contact basins. Effluent from both chlorine 
contact basins is combined and flows to the Outfall Box through a 48-inch pipe. At the Outfall 
Box, effluent is dechlorinated, and then flows toward the river through parallel 48-inch and 33-
inch pipelines. 

3.3.5   Peak Hydraulic Capacity Analysis Summary 

The existing system provides hydraulic control points at each of the major processes, including 
the primary clarifiers, aeration tanks, secondary clarifiers, and the chlorine contact basins. The 
control points, in the form of rectangular or v-notch weirs, provide hydraulic breaks between the 
processes. These hydraulic breaks are needed so that flows are split evenly between process 
units where required, and so that the processes are operated within design parameters in a 
manner such that process performance can be maintained. 

The submerged flow condition for each of the WPCP main hydraulic breaks is summarized in 
Table 3.3 along with the results of their associated adequacy evaluation. Since the weirs are at a 
lower elevation than the top of the structure, the submerged weir condition is the criteria used 
for peak flow capacity. 

Table 3.3 Hydraulic Capacity Summary for WPCP Major Processes  

Unit Process Submerged Effluent Weir Flow Condition (mgd) 
Adequate Peak 

Hydraulic 
Capacity?(1) 

Primary Clarifiers 29 No 

Aeration Tanks 33 No 

Secondary Clarifiers 33 No 

Chlorine Contact Basins 25 No 
Notes: 
(1) Compared against peak flow projection of 39.6 mgd.

Facility improvements necessary to meet hydraulic capacity needs within the planning period are 
discussed in Section 3.4 in context of process needs for the same facilities.  

Exhibit 4 - Regionalization Planning Report



REGIONALIZATION PLANNING REPORT FOR THE PARADISE SEWER PROJECT | CITY OF CHICO 

FINAL | MAY 2022 | 3-17 

3.4   Treatment Process Capacity Evaluation 

Existing plant treatment processes were modeled using BioWinTM, with projected flow and load 
conditions and more stringent effluent limitations outlined in Chapter 5. The model was 
calibrated using AA flow and load data from 2020.  

The process capacity was evaluated assuming that only Plant 2 secondary and disinfection 
facilities will be in operation during projected peak flow and loading conditions (per current 
operation). 

Process capacity scenarios modeled for this evaluation are summarized in Table 3.4. 

Table 3.4 Modeling Scenarios 

Treatment Objective(1) Process 
Current Flows and 

Loads 
Projected Flows and 

Loads 

Current Operation 
Nitrifying Activated 
Sludge with Partial 

Denitrification  
Modeled Modeled 

Reduction of effluent 
nitrate(2) 

MLE 
(Modified-Ludzack 

Ettinger) 
Not Modeled Modeled 

Reduction of effluent 
TSS/BOD(3) MLE + Filtration Not Modeled Modeled 

Reduction of 
inorganics and 
disinfection 
byproducts(4) 

MLE + Filtration + 
Advanced Disinfection 

Not Modeled Modeled 

Notes: 
(1) Based on projected regulatory requirements summarized in Chapter 5.
(2) Less than 10 mg/L NO3 + NO2.
(3) 10/15/30 mg/L (average monthly, average weekly, and maximum daily).
(4) Values currently undefined but would predicate non-chlorine disinfection.

3.4.1   Primary Treatment Facilities 

Primary treatment facilities at the plant remove the portion of the influent suspended solids that 
can be separated from the flow by gravity. These facilities also remove grease, scum, and 
floatables from the influent. The principal components at the WPCP for the primary treatment 
process are the primary clarifiers and the primary sludge and scum pumping systems. 

3.4.1.1   Primary Clarifiers 

Three primary clarifiers are currently in use at the Chico WPCP. All are rectangular in shape and 
measure 98 feet by 38 feet, with a sidewater depth of 10.3 feet. To maintain acceptable overflow 
rates through 2057, a fourth primary clarifier would need to be constructed by 2044. The design 
overflow rate for all clarifiers in service with this additional unit would be 1,150 gallons per day 
per square foot (gpd/ft2) for projected AA flow and 2,660 gpd/ft2 for peak flow. The firm overflow 
rates for AA and peak flows are 1,530 gpd/ft2 and 3,540 gpd/ft2, respectively. These overflow 
rates fall within commonly accepted design criteria.  

Exhibit 4 - Regionalization Planning Report



CITY OF CHICO | REGIONALIZATION PLANNING REPORT FOR THE PARADISE SEWER PROJECT 

3-18 | MAY 2022  FINAL

3.4.1.2   Primary Sludge and Scum Pumping 

Primary sludge is thickened in Primary Clarifier Nos. 1 and 2 and pumped by three primary 
sludge double disc pumps to the digesters, each with a capacity of 200 gpm. Two primary sludge 
progressive cavity pumps are dedicated to Primary Clarifier No. 3, each with a capacity of 70 gpm 
at 60 feet of head.  

These systems continue to provide sufficient capacity for current loads and treatment objectives 
as well as projected loads and advanced treatment. 

3.4.1.3   Summary of Primary Treatment System Needs  

The Headworks facility will need a third mechanical barscreen by 2054.  

The primary treatment facilities will require an additional primary clarifier by 2044 and a capacity 
expansion for the Primary Effluent Lift Station which includes a parallel force main by 2038 and 
an additional primary effluent pump (with related wet well improvements) by 2054.  

3.4.2   Secondary Treatment Facilities 

The capacity evaluation presented herein discusses operation of the secondary treatment unit 
processes in nitrification mode. Nitrification describes the biochemical process whereby NH3 
present in municipal wastewater is oxidized into nitrate. Currently, the WPCP nitrifies the 
wastewater through a single stage nitrification step, where the nitrification process occurs 
simultaneously with carbonaceous treatment. Carbonaceous treatment is the oxidation of 
soluble and particulate organic compounds present in the primary effluent by biochemical 
processes, which is the primary focus of secondary treatment. Since the front of the aeration 
tanks is unaerated, partial denitrification is achieved from the nitrate in the RAS returned to 
these unaerated zones. 

3.4.2.1   Aeration Tanks and Secondary Clarifiers 

Aeration Tank Nos. 3 through 6 are rectangular and each have a total volume of approximately 
4.36 million gallons (MG). 

Secondary Clarifier Nos. 3, 4 and 5 are all 100-foot diameter circular tanks with a sidewater depth 
of 14 feet. Each clarifier has a center pier-mounted rotating sludge collector mechanism driven 
by a 1 horsepower (hp) motor. 

3.4.2.2   Existing Nitrifying Activated Sludge Process 

With all 4 existing aeration tanks and all three existing secondary clarifiers in service, the WPCP 
does not have adequate capacity to treat the projected max month BOD, TSS, and NH3 loads at 
the projected peak flows. 

Using the projected influent TSS loads developed in Chapter 2 and assuming a sludge volume 
index (SVI) of 120 mL/g, the existing Aeration Tank #6 may need to be in service by 2023, 
assuming MM loads occur concurrent to peak flows. The operation of this fourth aeration tank 
will dilute the mixed liquor concentration to ensure that the three existing secondary clarifiers 
can provide adequate treatment. 

Exhibit 4 - Regionalization Planning Report



REGIONALIZATION PLANNING REPORT FOR THE PARADISE SEWER PROJECT | CITY OF CHICO 

FINAL | MAY 2022 | 3-19 

Impact of Sludge Retention Time on Facility Needs 

The City currently sees significant energy savings by operating the aeration tanks under suboxic 
conditions (i.e. dissolved oxygen ranging from 0.5 to 1 mg/L). The process has been optimized to 
operate under these conditions at an 11-day solids retention time (SRT) with the SRT and DON 
Master, which control aeration and wasting for the secondary process.  

With all four existing aeration tanks and all three existing secondary clarifiers in service, 
assuming no change to the current SRT of 11 days in the near-term, the need for a new (fourth) 
secondary clarifier is projected by 2028. Reducing the SRT to 9 days shifts this need for a new 
fourth secondary clarifier back 2 years to 2030.  

While a 9-day SRT is sufficient for meeting effluent ammonia targets, it’s not certain if the same 
level of nutrient reduction can be achieved as with an 11-day SRT. Since maintaining an 11-day 
SRT will require more aeration tanks and secondary clarifiers at buildout (2057) than a 9-day SRT 
would require for the same level of treatment, the City is open to operation with a 9-day SRT in 
the future. Thus, alternatives evaluated for improving the secondary treatment process long-
term use an SRT of 9 days, while near-term needs are evaluated based on the current SRT of 11 
days. Options for secondary system upgrades to meet the projected flows and loads at an SRT of 
9 day are discussed in more detail in Chapter 4. In short, the WPCP will need 2-4 new secondary 
clarifiers and 2-3 new aeration tanks, depending on selected configuration. Refer to Table 3.5 for 
the estimated timeline that each structure will be needed.  

Impact of Sludge Volume Index on Facility Needs 

The timeline for required upgrades may shift if there is a significant increase in the plant’s SVI, 
which could occur after transitioning to the Modified Ludzack-Ettinger (MLE) process by 2032 
(discussed herein and in Chapter 5). Although the WPCP has consistently produced sludge with 
SVIs below 120 mL/g, transitioning an activated sludge process to the MLE process can 
sometimes result in poorer settling and higher SVIs. Observations conducted subsequent to that 
transition to MLE will better define the timing for more clarifier upgrades needed within the 
planning period. 

Under projected peak flows, the secondary clarifiers would collectively have a total surface 
overflow rate between 720 gpd/ft2 (assuming 7 total secondary clarifiers) and 1,110 gpd/ft2 
(assuming 5 total secondary clarifiers), depending on the configuration at buildout as discussed 
in Chapter 4. These surface overflow rates fall within commonly accepted design criteria6. The 
solids loading for both configurations was also confirmed to be within acceptable operating 
ranges using a state point analysis. 

3.4.2.3   Regulatory-Driven Capacity Impacts 

To meet the future anticipated total nitrogen (combined nitrate and nitrite) effluent limit of <10 
mg/L, it is recommended that the aeration tanks be reconfigured for the MLE process. MLE is a 
very common nitrogen removal process. With this process, removal of NH3 occurs with similar 
operation as that currently used at the WPCP (long [7+ day] SRT and additional aeration to 
facilitate nitrification in the aerobic portions of the aeration tanks), but includes an anoxic zone 
to induce denitrification.  

6 Maximum recommended surface overflow rate at peak flow is 1,200 gpd/ft2 (Ten-States Standards). 

Exhibit 4 - Regionalization Planning Report



CITY OF CHICO | REGIONALIZATION PLANNING REPORT FOR THE PARADISE SEWER PROJECT 

3-20 | MAY 2022  FIN AL

As mentioned previously, some nitrate removal is already being achieved through introduction 
of the RAS in the unaerated zones at the front of the aeration basins. To facilitate more nitrate 
removal, mixed liquor recycle (MLR) pumps will be added to increase the amount of nitrate 
returned to the unaerated zones at the front of the aeration tanks. With the current 2-pass wrap
-around configuration, MLR pumping could be added in the common wall at the east end of
the tanks, providing a relatively low-cost nutrient removal upgrade.

At a MLR ratio of 300 percent (3 times the influent flow to each tank is recycled back to the 
anoxic zones), upgraded Aeration Tank Nos. 3 through 6 can produce effluent with 
approximately 15 mg/L combined nitrate and nitrite at current demands. MLR rates above 
300 percent provide diminishing returns in terms of nitrate removal. 

Based on the process model (calibrated using the last full year of operational data from 2020) 
there is not enough soluble BOD (the carbon source for the bacteria) in the primary effluent to 
support denitrification to treatment levels below 10 mg/L. To increase the soluble BOD and 
improve the denitrification capacity, a range of options are available: 

• Increasing the MLR rate improves nitrate removal but very minimally. 
• Increasing the anoxic volume to 50 percent of the total tanks volume, which can be

accomplished with the addition of baffle walls, can achieve the required reduction but
comes at the expense of reduced aerobic volume (necessary for BOD and NH3 removal)
which decreases the ability of the system to adequately treat any significant short-term
change of influent characteristics. 